
 

Barry’s Bay Wastewater System 
Waterworks #110001854 

 
Annual Report 

 
Prepared For: The Township of Madawaska Valley 

Reporting Period of January 1st – December 31st 2023 
 

Issued: February 29th, 2024 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 

 
 
 
 
This report has been prepared to meet the requirements set out in: 
 

Document Document # Issue Date Issue Number 
Facility ECA 2702-7TKNBE 2009-08-31 N/A 

ECA for Municipal Sewage Collection System 193-W601 2022-12-22 1 

  



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2023 Annual Report 

  
 

Table of Contents 

1 Revision History 

2 Operations and Compliance Reliability Indices 

3 Process Description 

4 Treatment Flows 

5 Raw Sewage Quality 

6 Effluent Quality 

7 Operating Issues/Problems 

8 Maintenance 

9 Sludge Generation 

10 Summary of Complaints 

Appendix A - Biosolids Quality Report 

Appendix B - Details of Abnormal Sewage Discharge Events 

Appendix C - ECA Annual Report Requirements 

 
 
 
 
 
 

 



Barry’s Bay Wastewater System – 2023 Annual Report Rev.0 Issued: 29-Feb-2023 P a g e  | 1 
 

1 Revision History 

Date Rev# Revisions Revised By 

2023-02-29 0 Annual Report Issued Kaylee Saar, OCWA 

2 Operations and Compliance Reliability Indices 

Compliance Event Details 

Ministry of Environment Inspections 0 

Ministry of Labour Inspections 0 

Non-Compliance 2 - See Operating Issues/Problems for details 

Community Complaints 3 - See Summary of Complaints for details 

Spills 1 - See Appendix B for details of Abnormal Sewage Discharge Events 

Overflows 0 

Bypass 0  

Sewer Main Blockages 1 - Sewer main blockages 
 2 - Lateral blockages, See Summary of Complaints for details 

3 Process Description 

The Barry’s Bay sewage collection system is a gravity fed collection system consisting of separated 
sewers and three pumping stations discharging to the wastewater treatment facility. The Barry’s Bay 
wastewater treatment plant is a Class III treatment facility. The incoming wastewater receives primary 
treatment consisting of fine screen with screw auger and grinder. Secondary treatment is achieved 
through two sequencing batch reactors (SBR) equipped with a fixed decanter using the ISAM™ 
(Integrated Surge Anoxic Mix) system. Sludge is wasted to the ISAM™ tank while mixed liquor is 
returned to the SAM™ tank. One equalization tank (effluent tank) connected to both SBRs, provides 
equalization storage prior to filtration. 
 
PAS-8 (Polyaluminum sulfate) is used for phosphorus removal and is dosed in two locations within the 
process, at the SBR and pre-filtration. Soda ash is used for alkalinity control and is dosed in two locations 
within the process, at the inlet headworks and the SAM™ tank. Two UV banks provide disinfection, 
capable of peak flow rate of 4400 m³/day. Effluent is discharged to Kamaniskeg Lake. 
Activated sludge, which has been removed from the SBR’s, is pumped into a 100 m3 two-celled aerobic 
sludge digester. Activated sludge that is stabilized (or digested) is sent to a 350 m3 storage tank. 
Supernatant from the biosolids holding tank is returned to head of plant. Sludge is hauled offsite for 
land application. 



Barry’s Bay Wastewater System – 2023 Annual Report Rev.0 Issued: 29-Feb-2023 P a g e  | 2 
 

4 Treatment Flows 

The annual average daily flow for 2023 was 390 m3/d, which represents 31% of the facility’s 1250 m3/d 
rated capacity. 

4.1 Raw Flow (m3/d) 

4.1.1 2023 Raw Flow 

 

4.2 Effluent Flow (m3/d) 

4.2.1 2023 Effluent Flow 

 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250
Average Daily Flow (m3/d) 360 339 341 453 475 407 405 426 387 403 367 320
Maximum Daily Flow (m3\d) 487 464 382 614 614 525 451 633 453 524 485 345
5 year avg. (m3/d) 385 365 384 449 425 402 399 405 385 415 372 357

0

200

400

600

800

1000

1200

1400

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250
Avg Daily Flow (m3/d) 355 354 359 466 509 445 477 434 418 395 367 345
Max Daily Flow (m3/d) 388 521 747 536 667 618 712 580 478 500 442 414
5 year avg. (m3/d) 363 363 392 448 423 417 406 405 388 395 375 373

0

200

400

600

800

1000

1200

1400



Barry’s Bay Wastewater System – 2023 Annual Report Rev.0 Issued: 29-Feb-2023 P a g e  | 3 
 

4.2.2 Annual Effluent Flow Comparison (m3) 

 

4.3 Imported Sewage 

4.3.1 Leachate Flow (m3/d) 

There was no leachate accepted at this facility in 2023. 

4.3.2 Septage Flow (m3/d) 

There was no septage accepted at this facility in 2023. 

5 Raw Sewage Quality 

5 Year Average Trends for Raw Sewage Quality are graphed below: 

5.1 Biochemical Oxygen Demand (5 Day) 
The graph below represents the monthly average of BOD5 measured in mg/L from 2018-2023. 

 

 

 

2014 2015 2016 2017 2018 2019 2020 2021 2022 2023
Total Annual Flow 130193 140144 140799 159739 138058 146113 143643 150424 139568 149886

0

20000

40000

60000

80000

100000

120000

140000

160000

180000

0

100

200

300

400



Barry’s Bay Wastewater System – 2023 Annual Report Rev.0 Issued: 29-Feb-2023 P a g e  | 4 
 

5.2 Total Suspended Solids 
The graph below represents the monthly average of TSS measured in mg/L from 2018-2023. 

 

5.3 Total Phosphorus 
The graph below represents the monthly average of TP measured in mg/L from 2018-2023. 

 

5.4 Total Ammonia Nitrogen 
The graph below represents the monthly average of TAN measured in mg/L from 2018-2023. 

 

5.5 pH 
The graph below represents the monthly average of pH from 2018-2023, there is no measured unit for 
pH. 

 

0

200

400

600

800

0.0

10.0

20.0

30.0

40.0

50.0

0

10

20

30

40

50

5.50

6.00

6.50

7.00

7.50

8.00



Barry’s Bay Wastewater System – 2023 Annual Report Rev.0 Issued: 29-Feb-2023 P a g e  | 5 
 

6 Effluent Quality 

In 2023, the monthly average concentrations of the carbonaceous biochemical oxygen demand (CBOD5) 
and the monthly geometric mean density of the E.Coli remained below the effluent objectives and limits 
outlined in the facility’s ECA. Additionally the effluent pH remained within the limits and objectives of 
the ECA. However, the monthly average concentrations of the total suspended solids (TSS) exceeded the 
facility’s ECA objective twice and the monthly average concentrations of the total ammonia nitrogen 
(TAN) exceeded the facility’s ECA objective four times. There were no limit exceedances for TSS or TAN. 
The monthly average concentrations of the total phosphorus (TP) exceeded the facility’s ECA objective 
seven times and exceeded the ECA limit twice. See the Operating Issues/Problems section of this report 
for further details. 
 
The Federal Government also regulates the effluent flow, and the monthly average CBOD5 and total 
suspended solids in the effluent under the Federal Fisheries Act.  The results are submitted to 
Environment and Climate Change Canada’s effluent regulatory reporting information system, under 
wastewater systems effluent regulations (WSER) on a quarterly basis. 
 
Effluent results from the Barry’s Bay wastewater treatment facility for 2023 are tabulated on pages 7-11 
of this report. 

6.1 Effluent Quality Assurance and Control Measures Taken 
This system is part of OCWA’s Madawaska Cluster.  The cluster is supported by the Eastern Regional 
Hub, and corporate resources. Operational Services are delivered by OCWA staff that live and work in 
the community.  The systems are operated to meet compliance with applicable regulations. The system 
has comprehensive manuals detailing operations, maintenance, instrumentation, and emergency 
procedures. All procedures are treated as active documents and are updated as required.  These 
documents are also part of OCWA’s Quality & Environmental Management System. 
 
The process is reviewed and maintained by certified operators.  These operator’s complete in-house 
rounds and testing to monitor the process.  All Sampling and analysis follow approved methods and 